
 

 

 

 

N O T I C E 

 

THIS DOCUMENT HAS BEEN REPRODUCED FROM 
MICROFICHE. ALTHOUGH IT IS RECOGNIZED THAT 

CERTAIN PORTIONS ARE ILLEGIBLE, IT IS BEING RELEASED 
IN THE INTEREST OF MAKING AVAILABLE AS MUCH 

INFORMATION AS POSSIBLE 

https://ntrs.nasa.gov/search.jsp?R=19820004119 2020-03-21T11:45:33+00:00Z



AUTOMATED WATER MONITOR
SYSTEM FIELD

DEMONSTRATION TEST REPORT

VOLUME II
TECHNICAL SUMMARY

(NASA-C&-166119) AUZCMATrC wATEh MCI+IIG^c
SYSTEtl FIE;LU UElfCN57RA1IGN SES' nEICfi7.
VOLUME 2, 1'ECciNICAL SU!".MAhY (i3oeinq Co.,
Houston, 2ex.)	 31s F NC A 14/ q r' A01 CSCL 13B

.V 81-11591	 i

Unclas

_.,._w.,^. _,^,_......,n...^,.^. 	 —	 ^,



NASA CR-166229
S

^^
	 i

AUTOMATED

WATER MONITOR SYSTEM
[...]
Chloride Analyzer 13
Conductivity Analyzer 	 . 14

Dissolved Oxygen Analyzer 14

Chemiluminescence Biosensor 14

Col i form Detector 17
Gas Chromatograph 18
Deionized Water System 20
Data Acquisition and Report Generation System 20
Data Reports 33

iv

.^ ,	 ^.	 ,.^.m^,^`



e•

TABLE OF CONTENTS (Continued)

Page

SCVWD Water Reclamation Facility Description	 47
" `	 General	 47

Control and Instrumentation	 47
Chemical Clarification 	 49
Recarbonation	 51
Mixed-Media Filtration 	 51
Ozonation	 51
Granular Activated Carbon Sorption	 52

Plant/Process Performance Evaluation	 52
Nominal Input/Output Characteristics	 52
Influent Variations	 65

Potential WMS Applications for Process Control 	 79

3. Part II Field Demonstration Test Results 	 84

Test Objectives 84
Conclusions 85
Recommendations 87
WMS Perforniance Evaluation 89

Sample Collection and Distribution System 89
Chemiluminescence Biosensor 90
Gas Chromatograph 90
Total Organic Carbon Analyzer 92
Hardness Analyzer 92
Nitrate Analyzer 93
pH Analyzer 93
Total Residual Chlorine Analyzer 93
Sodium Analyzer 93
Temperature Analyzer 94

Turbidity Analyzer. 94
Col i form Detector 94
Ammonia Analyzer 96
Conductivity Analyzer 96
Dissolved Oxygen Analyzer 96
Geionized Water System 97
Data Acquisition and Report Generation System 97
WMS Avai 1 abi 1 i ty 97
WMS Reliability 100
WMS Operations and^M..intenance Cost Summary 100
Summary 103

v



155

104
108

113
115
147
149
149

TABLE OF CONTENTS (Continued)

P_ag_e

104Data Processing
Characteristics of the Lognormal Distribution. .
Characteristics of the Linear Regression	 .

Reclamation Plant/Process Performance Evaluation. .
Input/Output	 .

Plant/Process Availability 	 .
Plant Reliability

Plant 0&M Costs

4. Future Applications

REFERENCES

APPENDICES

A Process Input/Output Characteristics for Part I

B Nonthly Averages for Part I

C Math Model of Solids and Non-Volatile Organics
in Effluent From Activated Sludge Process

D	 Statistical Analysis ;,oefficients for Part II

E Stanford/WMS Data for Organic Removal by GAC

F Plant Downtime and Maintenance Log

G WMS Costs

vi

^a



_	 _	 _	 ^,_..a._,-^--^-^ ._.^,,.._

FIGURES

Page

1 Total and Viable Bacteria Levels in Various Waste
Water Effluents 15

2 Typical Gas Chromatogram 19

3 Calibration Curve for Tetrachloroethylene 23

4 Calibration Curve for Methylene Chloride 	 - 24

5 Calibration Curve for 1,2 Dichloroethylene 25

6 Calibration Curve for Chloroform 26

7 Calibration Curve for 1,1,1 Trichloroethane 27

8 Calibration Curve for Bromodichloromethane 28

9 Calibration C^srve for Trichloroethylene 29

10 Calibration Curve for Dibromochloromethane 30

11 Calibration Curve fur 8romoform 31

12 Typical Instantaneous Data Report 34

13 Typical Daily Data Report 35

14 Typical Historical Data Report 37

:5 Typical Coliform Data Report 38

I6 Typical Gas Chromatograph Data Report 40

,7 Typical	 Ho^^rly Plot 41

18 Typical Monthly Plot 44

19 Typical Sample Source Trend Data Report 45

20 Typical Statistical Report 46

21 SCVWD Water Reclamation and Injection/Extraction
Well	 Facility at Palo Alto, California 48

vii



FIGURES (Continued)

Page

22 Reclamation Plant Nominal Steady-State % Removal
Characteristics 56

23 Reclamation Plant Nominal Steady-State Input/
Output Characteristics 57

24 Unit Process Steady-State Input/Output Characteristics
at 1 mgd - TOf, 58

25 Unit Process Steady-State Input/Output Characteristics
at 1 mgd - Total Halocarbons 59

26 Unit Process Steady-State Input/Output Characteristics
at 1 mgd - Turbidity 60

27 Unit Process Steady-State Input/Output Characteristics
at 1 mgd - Total Biomass 61

28 Unit Process Steady-State Input/Output Characteristics
at 1 mgd - Viable Biomass 62

29 Monthly Plot Indicating Hour of Peak Concentrations 66

30 Hourly Plot Indicating Diurnal Cycle 67

31 Math Model Simulation of Process Solids 70

32 Math Model Simulation of Non-Volatile Organics 71

33 Total Halocarbons in Reclamation Facility Influent 14.

34 Weekly Cycle of Halocarbon Concentrations 15

35 Useful Life of Activated Carbon Column (1 0^= 4) for
Chloroform Removal 16

36 Chloroform Adsorption Capacity of Grandular Activated
Carbon ( GAC ) 78

37 Rate of Activated Carbon Saturation With Non-Volatile
Hydrocarbons 80

38 Total and Viable Bacteria Levels in Various Wastewater
Effluents 91

viii



FIGURES (Continued)

Page

39 Sampling Schedule 116

40 Data Distribution a^d Process Removal Characteristics -
Total Biomass 119

41 Data Distr^^ution and Process Removal Characteristics -
Viable Biomass 120

42 Data Distribution and Process Removal Characteristics -
Total Grgan^c Carbon 121

43 Data Distribution and Process Removal Characteristics -
Turbidity 122

44 Data Distribution and Process Removal Characteristics -
Total Residual Chlorine 123

45 Data Distribution and Proc^-ss Removal Characteristics -
Di ssol ved Oxygen I24

46 Data Distribution and Process Removal Characteristics -
Artmonia 125

47 Data Distribution and Process Removal Characteristics -

pH 126

48 Data Distribution and Process Removal Characteristics -
Conducti vi ty 127

49 Data Distribution and Process Removal Characteristics -
Hardness 128

50 Data Distribution and Process Removal Characteristics -
Total Halocarbons 129

51 Data Distribution and Process Removal Characteristics -
Trihalomethanes 130

52 Data Distribution and Process Removal Characteristics -
Tetrachloroethylene 131

53 Data Distribution and Process Removal Characteristics -
Methylene Chloride 132

ix

_...iie. ^^=..—	 _.	 —.._



FIGURES (Continued)

s, Pa.SL

54 Data Distribution and Process Removal Characteristics -
Chloroform 133

55 Data Distribution and Process Removal Characteristics -
Trichloroethane 134

56 Data Distribution and Process Removal Characteristics -
Bromodichloromethane 135

57 Data Distribution and Process Removal Characteristics -
Tri chl oroethyl ene 136

58 Data Distribution and Process Removal Characteristics -
Dibromochloromethane 137

59 Data Distribution and Process Removal Characteristics -
Bromoform 138

60 Time History of Granular Activated Carbon Performance• 146

61 Determination of Reliability 150

62 Relationship Between Cost and Reliability far Ca^,plying
with COD Discharge Limit by Granular Activated Carbon
Regeneration 154

x



TABLES

Page

!'i

1 Comparison of GC Analytical Columns 21

2 Reproducibility of GC Calibration Mixtures Made
with Various Sol vents 22

3 WMS-Stanford University Volatile Organic Analyses
Comparison Samples 11/20/78 - 3/12/79 	 . 32

4 Unit Process Characteristics. 49

5 Plant Instrumentation 51

6 Process Configurations for Test Periods 53

1 Water Reclau^ation Plant Design Criteria 54

8 Reclamation Plant Discharge Water Quality Permit
Requirements	 . 55

9 Estimated Flocculation pH Based on Lime Consumption
and Influent Alkalinity 64

10 Diurnal Variation in Biological Quality 13

11 Plant Systems Amenable to Automatic Computer Control. 81

i2 Configurations/Costs of Controlling Effluent COD
<10 mg/1 at 1 mgd 82

13 Comparison o` Coliform False Positives• 96

14 WMS Availability/Reliability 98

15 Operations and Maintenance Cost of Water Monitor
System 101

' 6 Sampl a Statist?cal Data 111

i7 Sample Regression Analysis 112

18 Process Configurations for Test Periods 114

19 Plant Performance for Two Test Periods 117

xi



TABLES (Continued)

Page

20	 Process Performance for Two Test Periods
	

118

21	 Chi Squares of Process Effluents for Two Tes': Periods. .
	

140

22	 Significant Changes in Normal Distribution Across
Processes	 .	 .

	
142

23	 Availability of Palo Alto Reclamation Facility
	

148

24	 Reliability of Palo Alto Reclamation Facility
	

151

25	 Operations and Maintenance Costs of Palo Alto
Reclamation Facility	 .

	
152

26	 Estimated Costs and Savings for Automated
Instrumentation
	

156

xii

..	 ^	 ;^



ACRONYMS

AjD Analog to Digital Converter

ADAM Al r Oata Acquisition and Monitoring

AER Aeration

ATP Adenosine Triphosphate

b Constant

BOD Bio;:heinical Oxygen Demand

BV Biosensor Valve

C Concentration

faCO3 Calciun Carbonate

C2CL4 Tetrachloroethylene

CHLOR Chlorination

CLAR C1 ari ficaiaan

CH2C1 2 Methylene Chloride

C2H2C1 2 1,2 - Dichloroethylene

CHC1 3 Chloroform

CH3CC1 3 1,1,1, - Trichloroethane

CHBrC1 2 Branodichloromethane

C2HC1 3 Trichl oroethyl ene

CHBr2C1 Dibromochloromethane

CHBr3 Bromoform

CISS Closed-Loop Stripping System

CO Carbon Monoxide

xiii



ACRONYMS (Continued)

C00 Chemical Oxygen Demand

°C Degrees ^etsius

CRT Cathode Ray Tube

CV Coliform Valve

OAS Data Acquisition Syste^

OI Deionized Water

00 Dissolved Oxygen

DOY Day of Yea r

OSLTB Double Strength Lauryt Tryptose Broth

ECO Electron Capture Detector

EDTA Ethylene Diaa^ine Tetra Acetic Acid

EVE Ern i rora^ental Verification and Evaluation

of Degrees Fahrenheit

FID Fl aaae Ionisation Detector

FILT F1ltration

floc rlocculant

F/M Food to Biomass Ratio

FTU Formazin Turbidity Units

GAC Granular Activated Carbon

GC Gas Chromatoyraph

GLI Great Lakes Instruments

gm, gms Gams

gph Gallons Per Hour

xiv



' ACRONYMS Continued)

gpn^ Gallons Per Minute

HCl Hydrochloric Acid

HNO3 Nitric Ikid

H2O, HOH Water

H2O2 Hydrogen Peroxide

H2 Hydrogen Gas

H^ Hydrogen Ion

I Input, Influent

IR Infrared

JTU Jackson Turbidity Unit

K Constant

KH2PO4 Potassiva^ Phosphate

LB/DAY Pounds Per Day

LSD light Emitting Diode

LIT,	 L, 1 Liter

LTB Lauryl Tryptose Broth

M Molar Concentration

m Constant, Meter

MCL Maxim Concentration Lin^1t

m3/s Cubic Meters Per Second (22.8 mgd^

me/^nl M1111 ons of Cells per Milliliter

nigal Millions of Gallons

mgd Millions of Gall ons Per Day

xv

... ^ 	^;
_.^



ACRONYMS (Continued)

mq/1 Milligrass Per L1ter

m7 Millili ters

nil/min Milliliters Per Minute

MPN Most Probable Number

my Millivolt

N No Waal Concentration

n Number of Saatpl es

N2 Nitrogen

NaOH Sodiva Hydroxide

NASA National Aeronautics and Space Administration

NEOA N-1 Napthyl-Ethylenediamine F(ydrochloride

NH3 Ammonia

NTU Nephelanetri c Turbidity Units

0 Output

0/I Effluent (Output)/Influent (Input)

08M Operations and Maintenance

OZON Ozonation

PMT Photomultiplier Tube

PDX Purgeable Organic Halogens

ppb Parts Per billion

pia Parts Per Miliion

psi Pounds Per Square Inch

psig Pounds per Square Inch Gage

xvi

_.	 ^,
'	 _	 .-_._a.._.	 _^..	 a.,. W .__ -3



ACRONYMS (,Continued)

_PVG Polyvinyl Chloride

Q Plant Flow, mgd

QW Wasted Sludge, mgd

QR Returned Sludge, mgd

r Correlation Coefficient

RDOS Real-Time Disk Operating System

RO Reverse Osmosis

RPM Revolutions Per Minute

RTD Resistance Thermal Detector

Sa Aerator Substrate, mg/1 TOC

SCVWD-WRF/PA Santa Clara Valley Water District-Water Reclamation Facility
at Palo Alto

sec Seconds

S i Primary Effluent Substrate, mg/1 TOC

Si02 Silicon Dioxide

sorption Adsorption or Absorption

TC Total Carbon

TEC Techtronics

THC Total Halocarbons

TOC Total Organic Carbon

TOX Total Organic Halogens

TS Total Biomass in Aerator/Clarifier, mg

I;U Ultraviolet

Va	Aerator Volume, mgal

xvii



3

7

ACRONYMS (Continued)

VAC Volts Alternating Current

Vc Clarifier Volume, mgal

VDC Volts Direct Current

Ve Chlorine Contact Volume, mgal

WMS Water Monitor System

x Independent Variable

Xa Biomass In Aerator, me/ml

Xc Biomass it Cl:^rifier Effluent, mc/Inl

Xe Biomass in Efi^uent Fran Chlorine Contact Tank, mc/ml

Y Mass Yield of Biomass per Unit Substrate Consumed, mg/mg

y Dependent Variable

u Microns, Micro

^ Number

^ Percent

Q Standard Deviation

v E Standard Error of Estimate

Z The Number of Standard Deviations from the Mean

xviii

._
__.__'—.:_- .	 -^ _ .2 .__ .



SECTION 1.0

INTRODUCTION

SCVWD-WRF/PA Rar.KGROUND

The Santa Clara Valley Water District, in cooperation with the Cities of
Palo Alto, Los Altos, and Mountain View, embarked upon a developmental program
of water reclamation and injection of the reclaimed water into underground
aquifers in the South San Francisco 6ayfront area. The purposes of this program
were to demonstrate the technical and economic feasibility of certain recla-
mation processes, and to attempt to provide a freshwater barrier to the
intrusion of saltwater into a shallow aquifer. The wastewater supply to this
system is the effluent from the Palo Alto Regional Water Quality Control Plant.

The Water Reclamation Plant provides tertiary treatment to the secondary
effluent from the Palo Alto city plant, and in addition to its basic function
of providing a supply for groundwater recharge, the reclamation plant can
produce water of lesser quality for use in golf course irrigation or as a
supplemental supply for the Palo Alto city plant's Reclaimed Water System for
in-plant use.

The project took advantage of unused existing facilities at the Palo Alto
plant in the construction of certain process units. An old clarifier was
converted to a combined flocculator/clarifier, an unused sludge digestion tank
has been used for reclaimed water storage, and an old vacuator structure has
been adapted to house filters.

WMS BACKGROUND

As an outgrowth of its involvement in water reclamation and water quality
monitoring for both spacecraft and domestic applications, NASA has conducted a
project to develop and test an automated WMS (Water Monitor System). The objec-
tive of this project was to develop a system whereby water quality monitoring
could be performed as it would be done in a spacecraft, on-line and in real-time.
The design goal was to establish the capability to determine conformance to
future high effluent quality standards, and thereby increase the potential for
reclamation and reuse of wastewater. The resulting system includes both com-
mercially available and NASA-developed sensors, an automated sample collection
and distribution system, and a computerized data acquisition and reporting
system. The project completed assembly and checkout of the WMS under separate
contract (.Reference 15). The project then entered into the field demonstration
test phase which ended on February 28, 1981.

TEST PROGRAM

This report is a summary of test data recorded during the test period,
January 1918 through February 1981. Data were recorded on the operation of the



reclamation facility and its individual processes and on the operation of the
WMS. These data included reliability and availability statistics, downtime
and maintenance, and operations costs. The test program was divided into two
mayor parts. The first part of the test program and of this report covers
the results of the data gathered by the WMS and the SCVWD from January 1918 to
September 1979. The second portion of the test period and of this report
covers the results of the data gathered from July 1980 through February 1981.



SECTION 2

PART I FIELD DEMONSTRATION TEST RESULTS

This section will cover the results from the data collected by the WMS
and the Santa Clara Valley Water District.

TEST OBJECTIVES/ACCOMPLISHMENTS

The primary goal of this phase of the field demonstration program was to
determine the benefits and costs of continuous monitoring as a basis for main-
taining high effluent quality in a wastewater treatment application. In
support of this goal, key test objectives were identified. The accomplishments,
thus far, in satisfying these objectives r ye highlighted below.

1. Characterize treatment arocess performance and defi

Accom lishments: The performance of each of the unit processes
in t e rec amation facility has been measured in terms of the
WMS parameters over a wide range of operating conditions. These
data, along with an interpretation of their meaning, are presented
later in this section.

2. Define how the WMS conce t of continuous automated monitorin
might a app ie ^n t e rec amat on acs ity.

Accom lishments: Several opportunities for process control have
been ident ied. These are discussed at the end of this section.
The potential economic impact of certain unusual control concepts
is also presented. Additional work will be required before these
[...]
6. TURBIDITY-SIO2	 3/ 8/78
100

90

80

70

60
^ J 50^

= 40

30

28

10
a

200 9. TOT ORG CAR®

180

160

l40
128

^ 100

	

= 80	 ^

60

40

20

-	 a

5. RES CHLORINE
10

9

8

7

6
J 5

= 4

3

2

1

0
0	 2	 4	 6	 8	 10	 12	 14	 16	 18 20 22 24

HOUR OF DAY

Figure 17 Typical Hourly Plot (fi of 3j

41

. -	 ...



NASA/WMS - SCVWD PALO ALTO WATER RECLAMATION FACILITY
1 PRiNA4Y EFFLVENT	 4 CLARIFIER EFFLUENT

2 RECLAMATION FAC. S EFFLUENT 	 S AMMONIA STRIPPER PUMP
3 SECONDARY EFFLUENT	 6 RECLAMATION fAC. R EFFLUENT

10. AMMONIA	 2/10/79
up

36

32
a8

24

^ 20

= is
12

8

4

0

14. CONDUCTIVITY

	

2000	 ^

1900

1800

	

v 1700	 '
c 1600

= 1500

= 1400

1300

	

1200	 ,

1100

1000

200 17. SODIUM

j	 i	 ^

180

	

160	 ^

14e

120

^ 100
t 80

I	 ^	 ^	 j60

40
i!	 i	 i ^^	 I	 i

j	 ^	 i	 ^	 i	 i	 ^	 ^^	 l	 l	 j	
i	 ^

	

20	 j	 I	 i	 I'	 j	 '	 j

	

0	 1	 i

	

0	 2	 4	 6	 8	 10 12 14 16 18 20 22 24
HOUR OF DAY

Figure 17 Typical Hourly Plod (2 of 3)

42



NASA/WMS - SCVWO PALO ALTO WATER RECt.AMATION FACILITY
L PRINRRY EFFLUENT	 4 CLARIFIER EFFLUENT

2 RECLAMATION FRC. E EFFLUENT	 S AMMONIA STRIPPER PUMP

S SECONDARY EFFLUENT	 6 RECIAMATLON FRC. A tFfIUENT

29. TOT NALOCAR80N	 12/13/78
840

Tao

swo

660

48A

^0A

o. 32A
240

166

84

A

30 9. TOT ORG CARE

29

2u

21

18

^ 15i 12
9

6

3

0

6. TURBIDITY-SIOZ
38

27

2^

21

18

^ 15

	

z 12	 ^	
I

	

9	 ^

6

	

3	
I	 ^	 i	 l

	

0	 I	 ^	 ^
0	 2	 4	 6	 8	 19	 12	 i^	 10	 18 22 22 3u

40UR Or DAY

Figuro 17 Typical Hourly Plot (3 Of 3)

43



^0	
•---•—•----- HOURLY FtfiK

36

32

28

au

^ 20

16

12

8

4

0

r r r r N• r • 1 '^ .rr r N^
T

r P

i

., ^ ^

^ ^ i

1 / ^ ^ 1 f
I	 !

I i '^ i `/ I I ^ j I

^^ ^ i	 19 I I I	 I _^^ 1 i l _^I - ^ 1 i I

^ L...^,.-7-
i

I	 i 	 I	 1	 ^^.-
^	 ^	 i

^^^^-T---^' 
-.^i.^.L_^

NASA/NHS — SCVND PRLO ALTO HATER RECt.AMATION FACILITY

L rRINARY tFFLUENT	 4 CLRRIFIER tFFIURNT

= RiCLAMi1TI0N ffiC. ^ tffLUtNT	 S AMMONIA itRIMtR ►VMS
• ^ K^pN^pRT AtWtMT	 6 R[CIANATiON fAC. R tFFLUtNT

5 . RES CliI.,OR I NE	 2/99
40

36

32

28

24

^ 20

= 16

12

8

0

•	 t	 w	 e	 e	 ^e ^a ty ^e f`e to ae 24 2d 2• ae

Figure 18 Typical Monthly Piot

44



112!• ID ITY-S Ie2
(MG/L

Fi1UR^Y AVERAGES
fQ JlL 1179

elrT'Lt eOURC[ 3 - MQ eTRI 1!D

1 2	 3	 4 S	 i	 7	 e	 !	 le	 11	 12

1a
to
3T
4 Y 1.1 7.• 7.e	 •.e
'J T •.7 •.! !.•	 !.2
i F •.7 •._ •.7	 e.!
7 : 11.i 11.3 ie.•	 !e.•

! M e.l •.4 •.3 e.Z
le T 7.7 7.! 7.3 7.7
11 Y e.3 •.3 •.3 e.3
12 T !.• 1e.4 !.e •.S
11 F
14 e

1s a
1i M
17 T 7.i 7.• e.! 0.4
le u !.2 9.s
1! T •.e	 - e.s
Za F 7.1 i.9
21 a i.7 6.e

a e i.• ^ 7.4
23 M 1i.4 14.2
24 T
2' Y
2i T
27 F
2B 9 7.2 7.e

a s •.2 •.e
^ n e.! e.7
31 T T.i 9.!

Dil ILY
13	 14	 l0	 1i	 IT	 1•	 1!	 2e	 21	 22	 23	 24	 AYC

1 5 '
2M
^ T 1e.2 111.! !.2 •.! 11.•
4 Y 7.7 i.! e.S •.7 7.!

i / 11.3 13.! 17.i 17.2 11.!
7 e 1.1 •.2 7.e •.e

-

!.4

• e •.e 7.7 7.! •.e 7.9
! M !.1 !.l 7.2 7.3 e.3
le T 7.! •.2 7.7 •.4 7,9
11 ^ e.e i.• e.1 i.9 •.l
12 T !.4
13 R
14 e

i^ e
fi M i.2 i.7 •.3 7.S- ;.2
17 T ' e.7 e.• •.3 e. 2
1• Y 7.1 i.i •.t
1! T 3.4 4.4 i.6	 '
2• f i.s i.4 i.7
21 f i.• 6.i i.7

22 a 11.4 li.t 10.3
23 M 11.3 14.•24 T

2'J Y
2i T
r F 1.1 i.3 7.2
s e i.• i.s i.•

n : s.• s.! 7.•^ n 4.s s.s i.•31 T !.• !.3 !.1

Figure 19 Typical Sample Source Trend Data i*reF^ort

45

^._



tTATISTICAL DATA Fat Jlel 1!7!

tIMIIE t01R1Ct 2 - FIILO AL72I ltD^ttlaY iF'F^1/KT

C!M	 SElelat	 iJlIIT! tllt*IINC 1'dfT1e.Y DAILY AV7i MOIJYlLY AV♦:i
FRfaaflCY AV^iI'i vMIRIPTIaI VARIATIaI

1.TaTi< •Ialltt MiL G!1 11 0.311 1.1b0 1 ^l3t12
I.VIAtLR • IOMItiI1IL Gf1 12 1.312 1.233! •.it4t
S.R[0 CK.ORlK	 1'rdl /1 11.103 3.13M 3.3214
i.TiJRtIDITY-fIt2K31. 13 20 . 711 4.2pt 6.0323
1. TOT alG CARL	 1'G/L lS 12.243 2.06Zt 2.7741
1t.AM'1a1IA	 FG/L 10 21.113 4.0311 0.6134
11.NITRATE	 M1:/l 2 1.777 2.!!63 2.1001
12./M	 FN 10 6.945 •.1611 O.let3
14.CONDUCTIVITY	 M'!*10/CM l0 1251.13! 6t.Fi'J! N.6701
lO.TQ*EltATlJfi^l OtC F is 74.231 1.8111 2.6040
ti.1MRD11Eflf	 MWL ! 166.711 03.73!9 00.6913
I7.fODI1Jf'1	 MG/l 15 132.ft3 11.047'0 23.41!')
2t.APlIOR Tel*	 Di6 F 15 71.043 3.5442 4,5711
2l.TOT IIALOCARta! M 4 004.302 101.2437 Ii3.31t9

e1M't1.6 S01JAC[ i - ReLLAM1TI0N FACILITY EFFLIDIT

C1M	 SEI'/i01t	 IAlIT3 S1M*I.INC P1Qi71e.Y DAILY AV^i NQIRLY AVZ: Pe3i^ RQbVAL
FRia^NCY AViRAGE VpRIATIa'1 VARIATIaI OA1lY AV6 S1'D ^'

I.TdT11L •Id'R5t MIL Gf1 23 0.012 0.2104 •.3511 t9.lt O.et
I.VIAtL[ tlf>t8180MIL Ci11 24 e. 300 0.1231 e.2M32 0t. 14 10.74
S.RES CNLpRINi	 nrrL 20 2.111 8.3839 e.tc32 71.02 tt.e:
i.TKn Ia1TwSle,21'^L 29 3.696 0.4375 e.50e1 90.17 3. 1?
9.707 oRC cARt	 l+wl. z! 1.911 e.e11t e.9005 x3.94 7 .as
1t.AMQ12A	 fei/l 27 !1.001 2.9270 3.2133 23.31 13.30
11.NITRATii	 IT./L 11 6.412 1.6143 2.10!2 w-264. 401.60
12.FN	 FM 2! 7.335 0.2961 e.3163 -a.49 2.52
14.GONDUCTiVITY 	 r!*110iCM 2! 12W.261 31.36!0 ?9.3482 3.li 2.41
10.TffltiRRATURt^1 Dif. F 2! 73,82! 1.3120 1.0!32 8.35 0.62	 _

li.FIARDNEft	 f^r/1. Ze 106.034 b.2^i0 41.6417 i.l• 2l.e6
17.lOD 11,M	 MWL Z! 110.410 10.@7Q 20.1944 10. n 4.67
It.AM1e>.T Tiles	 Oi0 F 2! 7l. 140 2.!271 J.021e 1.0 1.14
2!. TtT IIAI.00ARta/ FiN 4 lI.O7ti a. sett 9. t 120 q. A 37. ze

Figural 20 Typical Statistical Report

46



^'

.r

SCVWD WATER RECLAMATION FACILITY DESCRIPTION

General

The SCVI^D Palo Alto Reclamation Facility is a pilot facility designed to
treat 0.09-m /s (2 mgd). Figure 21 shows the basic processes in the Reclamation
Facility, which has as an influent the chlorinated, nitrified, filtered secondary
effluent from the 1.53-m3/s (35 mgd) Regional Water Quality Control Plant located
in Palo Alto. The reclamation plant includes the following: High-lime treat
ment, single-stage recarbonation, breakpoint chlorination for further nitrogen
removal, mixed-media filtration, activated carbon sorption with carbon regenera-
tion, ozonation, chlorination for disinfection, and storage. Innovative design
of the plant allows flexibility in the sequence of the unit processes. For
instance, the water can be filtered prior to or after activated carbon treatment,
or both, depending on the need to protect the carbon beds or to eliminate carbon
fines in the effluent. This flexibility was provided to permit research and
testing of various alternatives prior to building a larger plant.

The facility has a direct digital computer control system that allows opera-
tors to alter control parameters. Process configurations are easily changed by
the engineering staff. The computer supplies operational data to personnel on
shift, while operating the plant.

The following are general descriptions of the processes. Table 4 describes
capacity parameters for the processes.

Cont^•ol and Instrumentation

A Modcomp II/221 computer with 64K words of main memory, two moving head
disk drives with 2.6M words of memory, one fixed head disk with 512K words of
memory, one REMAC multiplexer unit, three CRT's, a card reade r , and a printer
are utilized for plant data acquisition and control. The software utilized is
a modified version of a standard control package called FLICK.

All instruments in the plant, as listed on Table 5, are standard com-
mercially available devices.

The need for exceptional process flexibility (i.e., arranging unit processes
in any desired order) led to the selection of a DDC (digital data control) system
with no conventional analog backup contro^. It was felt that such a hardwired
backup, as found in many plants, would restrict process flexibility to an
unacceptable extent. Also, because of the "pilot" nature of this plant, a
backup ca^nputer system was not justifiable. Because of the lack of a backup
system, ^^utages due to the control system were much more frequent than would be
experienced in a conventional plant where usua^ backup and redundancy measures
were utilized.

47

_._^—_



f.'^ ^^W

-s ^nr	 ^
^w ^W

v
Z^ i

^^
r S

S

^ O ^•
g ^	 S^
^ ^ ^^

f?

Vw

s^
i

Cs
L
r
X
tLi

N

C

r

1

a

i

C
.Q
.. w
C

A ^
^_

^ ^V
L̂
f •

•^ O
^ ..
3t
00

>a
^ •̂

^^
r^

^^^

C^
^ ^.^
X
•

f
o+

i

48
..

--	 _ - ^...

s^



Chemical Clarification

Chemical treatinent is effective in removing suspended solids, colloidal
solids, and sane dissolved constituents, such as heavy metals and phosphates.
During the initial periods of operation, removal of ammonia by air stripping
was implemented for the reclaa^ation systmn.	 Therefore, since this process
requires a high pH, lime was selected as the chemical of choice. A secondary
benefit was achieved, since tha high pH resulting from additional lime is also
considered to be quite effective in pathogen destruction.

The process consists of separate rapid mix, flocculation, and sedimenta-
tion basins. dime is added in a sl urry fors to the rapid mix basin. The feed
rate is automatically controlled to achieve the optimum pH of approximately li.
The dose to achieve this pH was 100. to 200 mg/1 as calcium oxide. The water
flows fras the botto^a of the flash mix basin to a center col uen in the floccu-
lator clarifier. The influent enters the aenter column of the tank at its
bottom, rises up the center column, and canes out through t!:e side openings at
the column near the top. The flocculation basin contain ,c tr^ra flocculating
mixers within a circular mixing can+partment. These provide caaplete mixing so
as to develop a substantial rapid settling floc. After mixing and blending,
the influent exits fro^a the bottom of the flocculating compartment and flows
radially outward in the clarification compartment. Heavier solids resulting
from the process settle to the bottom of the tank. The tank's effl uent passes
over a weir into a shallow trough around the periphery of the tank.

TABLE 4
SCYi10-MRF/PA UNIT PROCESS CHARACTERISTICS

AT 0.09 m3/ s (2 MGD)

Flash Mix

Lime Feed Caaacity:
Process Yol ume:
Mixer Horsepower:
Detention Time:

Flocculator/Clari fir^

Type
Circular
Di ameter
Depth
Flocculator Detention Time:
Clarifier Detention Time:

2700 k^/day (3 tons/day)
15.9 m (560 cu. ft.)
5 hp
3 minutes

Center feed, Peripheral Weir,

16,9 meters (55 feet)
3.4 meters (lI. feet)
0.5 hr.
1.9 hr.

49



TABLE 4

SCVWO-WRF/PA 11NIT PROCESS CHARACTERISTICS

(Continued)

Aera__ ti ^n (Ammon+ a Stri i n - Aeration' pumps were not operated during thi s^.	
test period.

Tank Oimensi ons ;

No. of Aerators:

Combined Horsepower:
Circulation Fan Horsepower:
Detention Time:

Recarbonation

Tank Dimensions:

Mixer Horsepower:
Stack Gas Feed Capacity:
Oetenti on Time:

Ozonation

16.8mLx3.1 mWx4.3mD (55 ft.
L x30 ft. Wx14ft.D)
2

100 h p
30 hp
2.1 hr.

6.4 m l x 2.1 m l x 2.1 m W x 4.2 m
0 (21 ft. L x 7 ft. W x 13.75 ft. D)
10 hp
550 SCFM
11 minutes

Tank Dimensions:	 6.4 m L x 2.1 m W x d.l m H (21 ft.
Lx7ft.Wx13.5ft.H)

Ozonator Capacity:	 42.6 kg/day (94 lb/day)
Detention ';'ime:	 10.5 minutes

Filters*

Number of Filter:
Type
Surface Area (each):
Media Dept:
Hydraulic Loading:

Granular Activated Carbon

Number of Columns:
Type:

Diameter:
Bed Depth:
Total Carbon Yolume:
Carbon Type:
Hydraulic Loading:
Empty Bed Contact Time:

a
Mixed ^edia
20.5 m (221 sq. ft.)
0.9 m3 (3 fit.
1.1 m /sec/m (3.1 gpm/sq. ft.)

4
Upfl ow
3.0 m S10 ft.)
6.1 m ^^0 ft.
177.8 m (6280 cu. ft.)
Caigon 3Filtragorb 300 (8 X 30 mesh)
10.1 m /sec/m (4.4 gpm/sq. ft.)
34 minutes

*Filters may be assigned to pre-GAC anc! post-GAC filtration in any combination.
Hydraulic loading value given js for two filters on each service.

50



TABLE 5'

PLANT INSTRUMENTATION

INSTRUMENT TYPE NUMBER INSTRUMENT TYPE NUMBER

Flow 10 Dissolved Oxygen ppm 1

Level 19 Sludge Density X 1

Pressure psi 5 Tachometer RPM 1

Temperature C° 4 Analog Output Test X Max 1

Turbidity FTU & NTU 6 Valve Monitor X Open 18

pH 3 Valve Monitor X Closed 2

Conductivity	 MHO 1 Pump Monitor X Max 5

Residual Chlorine ppm 1

The results of lime clarification at Palo Alto have shown this process to
be effective in reducing turbidity, organics, suspended solids and heavy
metals.

Recarbonation

Following settling, the effluent flows through an open tank, formerly used
for air stripping, into the recarbonation basin for adj ustmer*t of the pH.
Stack gas from the ^cisting sludge incineration furnaces of the Palo Alto
Regional Water Quality Control Plarrt is transferred to the recarbonaton basin.
The stack gas, providing the carbon dioxide source, and the liquid are
thoroughly mixed by a flash mixer before leaving the chamber. A sediment trap
is provided for removal of cor>taminants from the stack gas before it enters
into the blower. The pH in the recarbonation chamber is automatically con-
tr^11 ed by the i n-plant computer and determines the amount of stack gas needed
and automatically adjusts the opening at the motorized gas inlet valve to
provide the proper recarbonation pH. During the test period, this pH was
selected to be 7.0.

Mixed-Media Filtration

The recar •bonat^ effluent ;s then pumped to two open gravi^y mul media
filter2 basins designed '`or a hydraulic loading rate of 7.I m /sec/m (3.1
gpm/ft ). The purpose of the mixed-media filtration is additional removal of
suspended solids aid floc carried over from preceding steps. Filtration is
performed prior to granular activated carbon sorption since the possibility of
fouling by suspended solids and colloidal matter exists. The filter media are
910 cm (36 inches) deep and consist of coarse coal, sand, and garnet supported
by a layer of sand and garnet gravel.

Ozonation

Following mixed-media filtration, the flow is directed to an ozonation
chamber. Ozonation was provided to evaluate its effectiveness for enhanced
disinfection and trace organics removal. The ozonation system consists of an

51



..^T	 _.,.....,,^..:

ozonator, diffusers, and baffles. Ozone is an unstable form of oxygen, which is
produced in nature when oxygen in the atmosphere is exposed to an electrical
discharge, such as lightning. It is also produced artificially, as in an ozonator,
by passing clean, dry air through electrodes when high-voltage electrical dis-
charges occur. The ozonator is capable of generating 42.6 kilograms (94 pounds)
of ozone at 1X minimum concentration in 24 hours.

Granular Activated Carbon Sorption

From the ozone chamber, tihe water is pumped to the carbon towers and flows
upward through the diffusers at the unjerdrain plate e'• ;he carbon column.
Effluent discharges through the collection loaders located near the top of the
towers. Each tower is 3.0 meters (10 feet) in diameter, 9.1 meters (30 feet)
in overa'.l height, and contains a 6.1 meter (20 foot)-high column of granular
activated carbon. All four carbon towers are identical. The contactors operate
in parallel, each having an empty bed ontact time of 34 minutes. The hydraulic
loading rate for each column is 10.1 m^/sec/m2 (4.4 gpm/sq ft). Following GAC
sorption, the flow is diverted through the other two mixed-media filters. The
purpose here is to remove any carbon fines that may have washed over the tower
weirs. Finally, chlorine is added to provide a residual of about 1 mg/1 and then
the flow is directed to a storage tank for fLture use.

PLANT/NROCESS PERFORMANCE EVALUATION

WMS data on the operating characteristics of the plant were collected
beginning in 1978 through February 1981. During that 3-year timeframe the
plant has operated in various configurations which are summarized in Table 6.
The table shows that changes have occurred to plant influent processing as well
as to in-plant configurations.

Figure 21 illustrates the process stream from raw wastewater to well in-
jection. Table 7 describes the reclamation plant design criteria and a physical
description of equipment. Table 8 presents the reclamation plant effluent
discharge limits.

Nominal Input/Output Characteristics

It was found that five parameters best represented the effectiveness of
process contaminant removal under various operating conditions and plant con-
figurations. These parameters are TOC, total halocarbons, turbidity, and total
and ^^iable biomass. Figure 22 sunmarizes percent removal performance based on